Top Fite Home  
  Where to BuyDownload BrochuresContact Us

Elder 40 Parts Listing

Contact us for pricing.
Email - partssupport@hobbico.com
Voicemail - 217-398-8970 ext #3

PART # DESCRIPTION QTY
REQ.
LOOSE IN BOX
CANPY114CLEAR WINDSCREEN1
ELD4D01ELDER 40 DECAL SHEET2
ELD4P01RROLLED PLANS1
ELD4P03INSTRUCTION MANUAL1
DIE-CUT BALSA #1
ELD4F011/8" x 3" x 24" DC BALSA FUSE SIDES TOP2
ELD4F021/8" x 3" x 24" DC BALSA FUSE SIDES BOTTOM2
ELD4F031/8" x 3" x 18" DC BALSA FUSE DOUBLERS2
DIE-CUT BALSA #2
ELD4S011/8" x 3" x 24" DC BALSA STAB CENTER, STAB TIP, STAB GUSSETS, FUSE DOUBLER, FIN LEADING EDGE, RUDDER TIP2
ELD4W013/32" x 3" x 24" DC BALSA W1, W22
ELD4W023/32" x 3" x 24" DC BALSA W14
ELD4W033/32" x 3" x 24" DC BALSA WING TIP, TIP RIBS2
DIE-CUT PLY
ELD4F051/8" x 5-1/8" x 23-3/4" DC PLY FUSE FORMERS, SERVO TRAY, LEADING EDGE & TRAILING EDGE BRACES1
ELD4F061/8" x 5-1/8" x 13-1/2" DC PLY F1, F2T, NOSE RING, RX/BATT MOUNT, WING DOWEL PLATE, WING BOLT PLATE2
ELD4W041/16" x 3" x 24" LC PLY DIHEDRAL BRACE, FUSE GUSSETS, WING BOLT PLATE1
BASSWOOD STICKS
ELD4F071/4" x 1/4" x 36" BASSWOOD FUSE STRINGERS, CROSS BRACES6
ELD4W101/4" x 3/8" x 30" BASSWOOD SPARS, SERVO RAILS5
BALSA SHEETS #1
ELD4S021/4" x 1-3/4" x 36" BALSA ELEVATORS, RUDDER1
BALB133HP3/32" x 3" x 24" BALSA SHEAR WEBBING1
BALB050SP3/32" x 3" x 30" BALSA LEADING EDGE SHEETING2
BALB056SP1/8" x 3" x 30" BALSA FUSE FORWARD SIDE SHEETING2
BALS108M1/8" x 3" x 24" BALSA FUSE TOP/BOTTOM SHEETING2
BALSA STICKS #1
ELD4W063/8" x 3/8" x 17-7/8" BALSA WIRE BLOCKS1
SPF6F113/16" x 3/16" x 36" BALSA FUSE STRINGERS5
SEA6F071/4" x 1/4" x 36" BALSA STRINGER2
SEA6W171/4" x 1/2" x 36" BALSA FLAP LEADING EDGE3
BALSA STICKS #2
BAL0093/32" x 1/4" x 36" BALSA CAP STRIP13
SHAPED PARTS
ELD4W0711/32" x 11/16" x 30" SHAPED BALSA LEADING EDGE2
ELD4W0811/32" to 15/32" x 17/32" x 30" SHAPED BALSA TRAILING EDGE1
ELD4W093/32" to 15/32" x 1-1/2" x 30" AILERONS2
BALSA SHEET #2
ELD4W143/32" x 1" x 30" BALSA TRAILING EDGE SHEETING4
ELD4W153/32" x 1-1/8" x 30" BALSA LEADING EDGE SHEETING4
HARDWOOD BAG
DOWEL0261/4" x 4" WING DOWEL1
DOWEL0471/4" x 3" WING DOWEL1
ELD4F091/4" x 1" x 3-7/8" BIRCH PLY LANDING GEAR MOUNTS2
ELD4W113/8" x 3/8" x 1-3/16" BASSWOOD SUB SPAR WIRE BLOCK2
ELD4W123/8" x 3/8" x 1-7/16" BASSWOOD SPAR WIRE BLOCK2
ELD4W133/8" x 3/8" x 3/4" BASSWOOD TRAILING EDGE WIRE BLOCK4
HARDWARE
METAL051METAL RETAINER FOR QUICK CONNECTOR2
METAL056BRASS BODY FOR QUICK CONNECTOR2
NUTS0036-32 BLIND NUT4
NYLON02NYLON LARGE CONTROL HORN2
NYLON131/4-20 x 2" NYLON WING BOLT2
NYLON17NYLON CLEVIS4
NYLON351/8" NYLON LANDING GEAR STRAPS (TREE OF 4)1
NYLON85CNYLON RETAINER FOR QUICK CONNECTOR2
NYLON91NYLON FASLINK PUSHROD KEEPER5
NYLON96TORQUE ROD HORN FOR 4-40 THREADED2
PLTB0211/4" CLEVIS RETAINER SILICONE4
SCRW0022-56 x 5/8" PHILLIPS® HEAD MACHINE SCREW4
SCRW0154-40 x 1/8" SETSCREW6
SCRW024#2 x 3/8" PHILLIPS® SHEET METAL SCREW8
SCRW0576-32 x 3/4" SOCKET HEAD CAP SCREW8
SCRW1004-40 x 1/8" SOCKET HEAD CAP SCREW2
SHRINK06HEAT SHRINK TUBING4
WBNT1283/32" TAIL GEAR WIRE & BEARING1
WBNT153L3/32" BENT WIRE TORQUE ROD (LEFT)1
WBNT153R3/32" BENT WIRE TORQUE ROD (RIGHT)1
WBNT3321/16" TAILWHEEL WIRE BRACE2
WHCL0021/8" WHEEL COLLAR4
WHCL0043/32" WHEEL COLLAR2
WIREF1326" COPPER WRAPPING WIRE2
WIRES602-56 x 6" ROD THREADED ONE END2
WSHR004#6 FLAT WASHER8
WSHR015#6 LOCK WASHER8

Return to Parts Index | How to Order Parts



© 1997-2017 Hobbico, Inc. All rights reserved. Terms of Use